

WET PENDULUM TEST

AUSTRALIAN OUTBACK

Premium hybrid flooring

MEASURED RESULT

SRV 26

SLIP CLASSIFICATION

P2

TESTED PRODUCT

Australian Outback SPC flooring planks with integrated underlay, timber-effect finish and nominal thickness of 7 mm.

INDEPENDENT PRODUCT TEST

Wet pendulum testing completed by AWTA Product Testing on 4 June 2026 under test number 26-001870.

PRODUCT DETAILS

Nominal composition	Stone plastic composite
Nominal density	2.05 g/cm3
Nominal thickness	7 mm
End use	Flooring

DOCUMENT ISSUE

Issued by Advantage Flooring on 13 August 2026

INDEPENDENT TEST BASIS

Testing organisation: Australian Wool Testing Authority Ltd, trading as AWTA Product Testing
Test report: 26-001870 Issue date: 5 June 2026
Method: AS 4586-2013, Appendix A - Slip Resistance Classification of New Pedestrian Surface Materials, Wet Pendulum Test Method
Accreditation: ISO/IEC 17025 testing; accreditation numbers 983, 985 and 1356, as recorded in the source report.

TEST CONDITIONS

Date of testing	4 June 2026	Test temperature	20 C
Operator	AWTA Test Operator 14	Test direction	Length
Specimen condition	Washed with pH-neutral detergent, then dried	Fixed/unfixed	Unfixed
Slider	No. 96 - Batch 61	Preparation	P400 and 3 micrometre lapping film

BRITISH PENDULUM READINGS

READING 1	READING 2	READING 3	READING 4	READING 5	SRV	CLASS
25	29	26	26	26	26	P2

TEST EQUIPMENT

Cooper Pendulum Skid Tester, serial number 1433-01, calibrated 14 October 2025.

APPLICATION OF RESULTS

The results apply only to the specimens tested. Before selecting flooring or paving materials, the effect of service conditions - including maintenance and wear - on slip resistance should be checked. This Advantage Flooring document summarises the test data; the independently issued AWTA report remains the source test record.